

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : Austex Commercial Fabrics
PO Box 15
Thomastown VIC 3074

Test Number : 17-001833
Issue Date : 27/04/2017
Print Date : 29/06/2017

Sample Description Clients Ref : "Fusion"
Woven coated fabric
Colour : White
End Use : Upholstery
Nominal Composition : 90% Polyester, 10% Polyurethane

ASTM D4034-92

Standard Test Method for Resistance to Yarn Slippage at the Sewn Seam in Woven Upholstery Fabrics

Instron Used

CRE Instron 5566

Warp Direction	Load (N)	Load at Seam Slippage 3mm (N)
1	227	201
2	237	137
3	224	132
4	226	132
5	226	135
Mean	228*	147**

Weft Direction	Load (N)	Load at Seam Slippage 3mm (N)
1	254	190
2	199	***
3	238	135
4	239	200
5	236	157
Mean	223*	171**

96371

18808

Page 1 of 2

© Australian Wool testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : Austex Commercial Fabrics
PO Box 15
Thomastown VIC 3074

Test Number : 17-001833
Issue Date : 27/04/2017
Print Date : 29/06/2017

- * A 6mm opening was not achieved, recorded results is the mean force to rupture seam
- ** The results are based on a 3mm opening
- *** No seam slippage

96371

18808

Page 2 of 2

© Australian Wool testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated.
AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



[Signature]

APPROVED SIGNATORY

[Signature]
MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR